A, A

2 O
i (0]

A
= ;) 0nbranes

Article

Optimization of the Quality of Reclaimed Water from Urban
Wastewater Treatment in Arid Region: A Zero Liquid Discharge
Pilot Study Using Membrane and Thermal Technologies

Maria Avramidi "*{%, Constantinos Loizou !, Maria Kyriazi !, Dimitris Malamis !, Katerina Kalli 2,

Angelos Hadjicharalambous 2 and Constantina Kollia !

check for
updates

Academic Editor: Jiaxin Guo

Received: 13 May 2025
Revised: 12 June 2025
Accepted: 24 June 2025
Published: 1 July 2025

Citation: Avramidi, M.; Loizou, C.;
Kyriazi, M.; Malamis, D.; Kalli, K.;
Hadjicharalambous, A.; Kollia, C.
Optimization of the Quality of

Reclaimed Water from Urban

Wastewater Treatment in Arid Region:
[...]
treatment technologies have been explored, each with distinct mechanisms, efficiencies,
and limitations. Membrane-based filtration methods, such as microfiltration (MF), ultrafil-
tration (UF), and nanofiltration (NF), effectively remove microorganisms. MBR (membrane
bioreactors) integrate biological treatment with filtration, enhancing virus removal [16].

The impact of high soil salinity is a major concern when RW is used for irrigation [17].
The excessive and unregulated application of irrigation water with high electrical conduc-
tivity (greater than 2.9 mS/cm) and a high sodium adsorption ratio (SAR) can lead to the
accumulation of ions in plant roots and leaves, potentially causing toxicity, crop damage,
and reduced yields [18,19]. The European Commission’s guidelines for implementing Reg-
ulation 2020/741 on minimum requirements for water reuse highlight salinity—measured



Membranes 2025, 15, 199

30f28

through total dissolved solids and electrical conductivity—as a priority factor due to its po-
tential negative impact when RW is used for agricultural irrigation. The effects of salinity in
irrigation with RW were studied by Oussama Mounzer et.al [20], revealing that the salinity
load in the irrigation water significantly reduced the available fraction of soil water. This,
in turn, exposed the root system to increased osmotic stress, which determines the plant
water uptake in the field, and intensified the risk of ion toxicity. Leogrande R. et al. [21]
studied the impact of irrigation with high salinity RW (within 10 years of irrigation) and
found that higher values of conductivity (EC) and Na content were observed in the soil
receiving reclaimed water (5.4 dS m~! and 358 mg kg~ !, respectively) in comparison to
fresh water (FR) (3.6 dSm ™! and 66 mg kg~ !, respectively).

The advanced treatment of reclaimed water in water stress countries could act as
a mitigation measurement with suitable process integration. In the literature, different
membrane technologies have been evaluated for their feasibility to be integrated for water
reclamation processes from wastewater treatment plants. Gideon Oron et al. [22] evaluated
the integration of ultrafiltration (UF) and reverse osmosis (RO) technologies for treating
secondary treated water derived from wastewater plants with 8 m>/h pilot system capacity.
The reclaimed water from the RO met the limits of irrigation requirements, and the different
tested configurations estimated the best conditions for crop corn production. Similarly,
Mohamed F. Hamoda et al. [23] evaluated the performance of UF and RO systems, with
a design capacity of 425,000m3/d, for secondary treated wastewater, and the analysis
showcased that the reclaimed water met the water quality standards and that the system
configuration is reliable. The membrane technologies that can be utilized are considered
advanced processes since they are installed not for the operation of the wastewater treat-
ment plant but to shift wastewater to high-quality reclaimed water [24]. The previously
mentioned studies performed as tertiary treatment on the wastewater hybrid NF/RO
technologies without considering the untreated effluents that are generated by the process.

Although the feasibility of treating high salinity water with different Zero Liquid
Discharge (ZLD) technologies has been extensively reviewed [25], and the feasibility of
installing different systems has been extensively discussed [26,27], few studies have investi-
gated the operational feasibility of ZLD systems in wastewater treatment plants, which aim
to recover water without losses, minimize untreated discharges, and ensure a sustainable
wastewater treatment approach. ZLD systems are considered a very promising solution
for treating saline effluents, but the challenges they present during operation need to be
considered. The integrated membrane units, due to their high concentrations of Ca*, Mg?*,
and CO37, need to be operated with caution to avoid fouling and scaling, which would
otherwise lead to high operating expenses (OPEX) from membrane replacement [28]. For
thermal units, high energy consumption is one of the main parameters influencing the
OPEX of a ZLD system, usually accounting for over 80% of the total OPEX alongside high
CAPEX [29]. Addressing these challenges requires pilot-scale installations, as these provide
critical technical insights and operational data to support informed decision-making for
full-scale deployment.

Focusing on Cyprus, an arid region, a ZLD system was integrated and operated
at Larnaca Wastewater Treatment Plant (WWTP), treating reclaimed water from the ter-
tiary treatment stage (after MBR treatment and before chlorination). The treatment of the
reclaimed water was implemented with the utilization of membrane and thermal technolo-
gies. The study aims to assess the effectiveness and technical viability of the ZLD system
in treating high-salinity wastewater, recovering valuable resources (water and salts) that
could be utilized within the plant.



Membranes 2025, 15, 199

4 0of 28

2. Materials and Methods
2.1. Inflow Characteristics

The analysis of MBR effluent from the WWTP of Larnaca was crucial for the design of
all pilot systems. As shown in Table 1, the effluent exhibited an electrical conductivity (EC)
of approximately 4.2 mS/cm, which can be mainly attributed to the presence of Na* and
Cl~ ions, with an overall sodium chloride content around 1.5 g/L. Irrigation with reclaimed
water usually accelerates the deterioration of soil properties, as the water has a higher
concentration of Na* than Ca?* and Mg?*, resulting in an increased sodium adsorption
ratio (SAR), which can lead to sodicity hazards [30]. High sodicity (high SAR) can affect soil
structure and quality, thereby reducing crop yield. Along with high electrical conductivity
(EC), it is one of the two main factors that can impact crop production [31]. According to
the US EPA, EC is the most important factor for the quality of reclaimed water for different
agricultural and/or industrial uses, as it is the main indicator of salinity levels in water and
can influence the soil’s osmotic potential and specific ion toxicity [32].

Table 1. Characteristics of the WWTP effluent (inflow of the ZLD system).

Value

Element Symbol Unit (Average/AVE) Standard Deviation (SD)
Sodium Na mg/L 490 20
Potassium K mg/L 43
Magnesium Mg mg/L 61
Calcium Ca mg/L 149 12
Chloride Cl mg/L 890 36
Sulphates SO4 mg/L 500 40
Tot. Phosphorous P mg/L 1.52
Tot. Nitrogen N mg/L 104 0
Elec. conductivity EC mS/cm 4.2 1.2
pH pH 7.9 1
Biochemical Oxygen Demand BODs mg/L <1 0
Chemical Oxygen Demand COD mg/L 20 12
Tot. Susp. Solids TSS mg/L 7 9

Furthermore, the effluent had a COD concentration of 20 mg/L. This parameter was
carefully considered during the design of the ZLD system, since high levels of organics can
cause operational issues in membrane-based processes. To address this, the NF unit was
employed. This reduced the COD content. It also separated monovalent from divalent ions,
protecting the downstream RO membranes.

Additionally, the presence of total suspended solids (TSS) was recognized as a potential
challenge for the NF membranes. To mitigate this issue, the system incorporated pre-
filtration units comprising cartridge filters to reduce the particulate load prior to entering
the NF unit. These were supported by periodic backwashing and chemical cleaning
protocols to prevent membrane fouling and maintain optimal performance.

2.2. Description of the ZLD Pilot Design

The pilot-scale implementation of the proposed process was designed to treat a daily
inflow of 36 to 48 m? (equivalent to 1.5-2 m®/h) of water from the tertiary treatment stage
of the Larnaca Wastewater Treatment Plant (WWTP) (Figure 1). The integrated pilot system



Membranes 2025, 15, 199

50f28

R=75%

V=2 m3/h
TDS= 2535 mg/L

Inflow

NFC

Vacuum Crystallizer -

VCP

V=0.35m3/h
TDS=6.31 mg/L

Nanofiltration

V=0.5m3/h
TDS= 8638 mg/L V= 0.014 m3h

treatment began with a nanofiltration (NF) unit, which served as a pre-treatment step to
remove divalent ions (Mg?*, Ca?*, SO4%~) and protect downstream membrane processes
from potential scaling and fouling. The NF unit generated two streams: the NF concentrate
(NFC), rich in divalent ions, and the NF permeate (NFP), containing monovalent ions.
The NFP stream was processed through a reverse osmosis (RO) unit, which removed
the remaining monovalent ions, producing RO permeate (ROP) as purified water and
RO concentrate (ROC) as a highly saline waste stream. The ROC was then directed to
the evaporation step, which employed a multi-effect distillation (MED) unit to further
concentrate the brine. This process produced two outputs: distillate water MED permeate
(MEDP) and a high-concentration brine, the MED concentrate (MEDC). As a final step, a
vacuum crystallization (VC) unit was installed and during the pilot operation treated two
different streams: the MEDC and the NFC streams, aiming to recover high purity NaCl salt
(VCMEDSalt) and mixed salts VCNFSalt, respectively, with the system producing distilled
water (VCP) from both treatments.
R=94% R=84%

V=0.09 m3/h
TDS= 9375 mg/L

V=1.5m/h
TDS= 693 mg/L

Reverse Osmosis Reverse Osmosis ROP V=0.076 m3/h
1+t pass 2"d pass TDS= 35.4 mg/L

ROP  y141m¥h
> TDS= 34.8 mg/L
ROC | 1ps- 53,890 mg/L
VC/NFC VCNFSalt R=65%

Solar Drying 42 kg/h mixed (Mg
and Ca) salt

MEDP

TR . V=0.0094 m3/h
evaporator _

Slurry TDS=12.58 mg/L

MEDC | V=0.050 m3/h
TDS=151,342 mg/L

VCMEDSalt R=65%
0.750 kg/h Nacl VC/NFC vcP V=0.00328 m3/h
Purity =83% Vacuum Crystallizer TDS=7.02 mg/L

Figure 1. Process and mass balance of the installed unit.

2.3. Description of the ZLD Pilot Design
2.3.1. Membrane Technologies/Equipment and System Description

The pre-treatment stage is crucial in a ZLD system, significantly impacting the
overall recovery and operational costs. Approximately 50% of pre-treatment technolo-
gies involve membrane processes like microfiltration (MF), ultrafiltration (UF), and
nanofiltration (NF) [33,34].

The RO unit plays a critical role in a ZLD system by effectively removing monovalent
ions and further concentrating the feedwater, thus preparing the high-salinity stream
for subsequent evaporation and crystallization processes. As a high-pressure membrane
process, RO can achieve salt rejection rates of up to 99% [35], making it one of the most
efficient desalination technologies. However, its performance is highly dependent on
proper pre-treatment, as fouling, scaling, and biofouling can significantly reduce membrane
lifespan and increase operational costs [36].

At the installed pilot unit, as a pre-treatment, an NF unit was constructed and operated,
and an RO unit was utilized for water recovery (Figure 2). The membrane systems were
controlled through a programmable logic controller (PLC) interface.



Membranes 2025, 15, 199

6 of 28

BP1: Inflow pump \ T2
MP: High-Pressure Pumps
CF: Sediment Water Filter Cartridges v

LS: Float Switches

LT: Level Sensor

FT: Flowmeters

€M: Conductivity Meters

PT: Pressure Gauges

V: Solenoid Valves

DP: Dosing Pumps for Chemicals
FS: Switches for the Dosing Pumps
PHT: pH Meter

ORPT: Redox (ORP) Meter

Figure 2. Schematic diagram of the installed RO and NF units.

Nanofiltration Unit

At the pilot operation, part of the outflow from the MBR of the WWTP was stored
in a buffer tank and, through a feed pump, transferred to the NF unit. The water
first passed through a pre-treatment stage consisting of 5-micron nominal cartridge fil-
ters. The feed pump provided initial pressurization, while an integrated high-pressure
pump provided the necessary pressure for membrane filtration. The system included six
NF90-4040 membranes (Table 2) connected in series, operating at a total treatment ca-
pacity of 2 m3/h. The system operated at different volumetric recovery rates to deter-
mine the optimal parameters. During operation, the membrane flux (f) fluctuated up to
6.67 x 10~ m/s, while the average pressure drop (AP) was 87 kPa (kilopascal), remaining
within the maximum permissible pressure drop of 90 kPa. To protect the membranes and
maximize their lifespan, instead of the addition of antiscalants, the pH of the inflow was
decreased from 8 to 6 with hydrochloric acid addition (HC1/30%). The membrane system
was controlled through a programmable logic controller (PLC) interface, which connected
numerous pressure, flow, water level, conductivity, pH, and energy transmitters at various
locations within the system to receive essential data for process control. These sensors
provided real-time process data, enabling continuous monitoring and control. The data
collected from the PLC were used to track inlet and outlet pressure variations within the
pressure vessel and to analyze the system’s energy requirements.

Table 2. Properties of the NF and RO membranes [37,38].

NF Membranes/NF 90-4040 RO Membranes/LC HR 4040
Materials Polyamide thin-film composite Polyamide thin-film composite
Permeate flow rate/ membrane 7.6m3/d 11 m3/day
pH range 2-11 1-13
Max operating pressure 41 bar 41 bar
Salt rejection/membrane >90% >99.7%

Reverse Osmosis Unit

The installed RO system operated using the NFP stream, which primarily contained
monovalent ions. A high-pressure pump transferred the NFP flow from the NFP tank



Membranes 2025, 15, 199

7 of 28

to the RO pressure vessel, operating at a maximum pressure of 4000 kPa (40 bar). The
system was equipped with four FILMTEC LC HR 4040 membranes (Table 2), 4” polyamide
thin-film composite membranes, specifically designed for brackish water treatment. During
pilot plant operation, the system maintained a permeate flux between 5.95 x 10~* and
8.50 x 107, with an AP of 2000 kPa (20 bar). The LC-HR membranes were selected to be
integrated into the pilot after investigation through the Water Application Value Engine
(WAVE) and based on its designed salt reduction efficiency of 99.7%. Aiming to maximize
the recovered water amount, a double pass operation was performed. The RO at its first
pass was operated with high system recoveries ranging from 90% to 95% and for its second
pass operated with recoveries ranging from 75% to 80%. Chemical cleaning was performed
when the membrane pressure difference reached the upper limit specified in the membrane
properties (0.78 bar), using diluted HCl (30%) and NaOH (50%). The key parameters such
as pressure, flow rate, conductivity, and temperature were continuously monitored via the
PLC interface. With achieved concentration more than 10 times greater with the operation
of RO, the concentrated stream was treated by the following thermal technologies.

2.3.2. Thermal Technologies/Equipment and System Description

The final process of a ZLD system is the crystallization process, in which the recovery
of crystallized salts and distillate water takes place with the further treatment of the
concentrated stream from the previous step. The crystallization can be achieved through
different methods, depending on the type of crystallizer used. Several commercially
available crystallizers operate based on batch or continuous processes [39] and employ
cooling, evaporative, or vacuum-based principles [40]. The selection of the most suitable
crystallizer depends on factors such as the desired end product and the characteristics of
the feed.

Various evaporation units, including multi-effect distillation (MED) [41], multi-effect
distillation with thermal vapor compression (MED-TVC) [42], multi-stage flash (MSF) [43],
and mechanical vapor compression (MVC), are available in the market and play a crucial
role in concentrating brine [44]. While thermal units have high energy demands due to
phase changes, these demands can be minimized through proper design, operation, and
maintenance [45]. Additionally, integrating these units with waste heat recovery systems
can significantly reduce energy costs.

Multi Effect Distillation (MED) Evaporator

The installed MED evaporator unit is a multi-stage thermal desalination unit designed